UTS T

TEST REPORT

%= (No.) :UTS17050115R03 k&= HE (Report Date) : 2017/05/19
ZHEHA/Client D P REBERE R ARAAE

ZhongLiang Communication Technology Ltd.
i hb/Address D IR TR X B S R R 68

Xinhua Industrial Park,Wangting Town,Suzhou,Jiangsu Province,China

AR R e ey R SR O A

The following sample(s) was/were submitted and identified on behalf of the client as:
¥ 5 44 Fk/Sample Name Db RS KR

Ff {5 B /Sample Information @ #{#%/Spec.: Fi/Wide*#i/High

(50*50 mm

100*100 mm

120100 mm

150*100 mm

240*100 mm

300*100 mm

340*100 mm

360100 mm)

FE it i /Material: PC(80%)+ABS(20%) L2 %k}

M B & /Test Quantity : 1PC

i H #H1/Receiving Date . 2017/05/05

K600 J& A/ Test Period : 2017/05/05-2017/05/18

I EE 3R /Test Request . 2L F—Ti/Please refer to next page(s).
Kl 5 1/ Test Method(s) . 2N —T/Please refer to next page(s).
5l 2 R/ Test Result(s) . Z UL~ —Ti/Please refer to next page(s).
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glompany subject to its General Conditions of Service printed overleaf or available on request. Attention is drawn to the limitations of liability,
policies defined therein. The results shown in this Test report refer only to the sample(s) tested unless otherwise stated This test report shall
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Rl S N AR 95 PR ] UNITED.TESTING_SERVICES (JIANGSU).CO.. LTD.

Huhk: Z50H 7 52 P X IR A 1 L B I %505 i Address:Building 3, No.50 Beiguandu Road, Wuzhong Zone, Suzhou, Jiangsu, China
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TEST REPORT

4= (No.) :UTS17050115R03

R/ Test Environment:
A5 FE /Ambient Temperature:
I EZUEE/Ambient Humidity:

(232)C

Kol % 4%/ Test Equipment:

#REHH (Report Date) :2017/05/19

(55+10)%RH

&S P&t 2 FeHE/Calibration
Name of Test Equipment Equipment No. | |- yist/Last Cal. | Tilil#:#E/Due Cal.
Ve TR BRI BE H1/Car | D ti
LU Mgt bl Car Iner DSCoratio le,  Eds008 2017/02/24 2018/02/23
Combustion Testing Machine
ENRIER AR Ges
B Lﬂkﬁ%*ﬁ R-1-039 2017/01/12 2018/01/11
/Temperature & humidity test chamber
R RER AR AT
B Lﬂm.»ﬁ. & R-1-088 2017/02/20 2018/02/19
/Temperature & humidity test chamber
== y é/\‘k
'E”m_%%ﬁgﬁa R-1-017 2017/02/20 2018/02/19
/Burn-in Chamber
Yay A
’é’% o BE_“ ki R-1-043 2017/02/20 2018/02/19
/Insulation resistance tester
RN 54
. T)_&Zjhﬂlé & R-1-068 2017/02/20 2018/02/19
/Vibration testing system
.
?&_u‘—}%ﬁj M-1-027 2017/02/20 2018/02/19
/Digital Caliper
K il 45 5 /Test Result(s):
1. 4 W/Appearance
Kol 77/ Test Method: Q/320507 TDB01-2011 4.3
% ER o i 25 SR ghiie
/Customer Requirement /Test Results /Conclusion

(e I AS i NI b NI R & LN WL
EMINEIR, oI, B U
[UTRE B U S5 kR ;. AE< 2.
/The surface of the sample should
be flat, smooth, clean, no obvious
bump phenomenon, no flash, dark
bubble, shrink, sag or mechanical
damage and other defects.

AEAJ‘ZJ.\

FEMR TR, JaiE, W CHEMNILER, T
B W IR B LA S5 B . /The
surface of the sample should be flat, smooth,
clean, no obvious bump phenomenon, no flash,
dark bubble, shrink, sag or mechanical damage

and other defects.
L=75.01; a=14.83; b=78.95
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LHA MBI AR ST IRA T
Hidib: 5PN T S op DOBRRATIE AL B IR #5650 5 31k
Hif (Tel) : +86(0)512-66358200
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UTS B

TEST REPORT

455 (No.) :UTS17050115R03 & HE (Report Date) :2017/05/19
2. R~FiSize
¥ 752/ Test Method:  Q/320507 TDB01-2011 4.4
R o 2 5 g5k
/Customer Requirement [Test Results /Conclusion
R JE/Walk
e 3(1£5%)mm 2.8 mm 4 IPASS
thickness
380(1+0.15%
K:J#/Length ( < °) 378 mm 4 IPASS
FA:12/Radi
B2 KRS | &2 40 4m 40 mm T4 /PASS
of curvature

3. BEKR KRB/ Maximum amount of deformation of the deflection
¥ 7/ Test Method: Q/320507 TDB01-2011 4.6
CRFEEEE/Span: 1.5 m; AiE #ifii/Rated load: 350 N.

%R for il 25 SR g5k
/Customer Requirement /Test Results /Conclusion
<10 mm 7 mm 54 /PASS
4. #Ei/Impact

K 7532/ Test Method:  Q/320507 TDB01-2011 4.7
% 1 kg EY), M 1000 mm & & 3 B k& 5 . /Fiber groove withstand 1 kg weights, from 1000 mm
high degree of vertical drop impact.

2 TER R EPIS gt
/Customer Requirement /Test Results /Conclusion
ToRL IR KT I R

R )G, TLERIREUERIELS .
/After the test, no cracks or brittle fracture T Er/PASS
phenomenon emerged on the surface of sample.

/No cracks or brittle fracture
phenomenon emerged on the
surface of sample.
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%= (No.) :UTS17050115R03 k& HHE (Report Date) :2017/05/19

5. R EiRK/Bearing Test
i 75 1%/ Test Method: Q/320507 TDB01-2011 4.8

% ER oRIEAPIS ik
/Customer Requirement /Test Results /Conclusion
LT FE N e A& A2 800 N (14 7, G
ZYR G L 5. /The fiber groove 7% 800 N F#a7, TR Bk R
should be able to withstand 800 N | /Under 800 N loading, no cracks or brittle fracture & IPASS
of static load, no cracks or brittle phenomenon emerged on the surface of sample.
fracture phenomenon.

6. FSM:fE/Electrical Performance
¥ 77/ Test Method:  Q/320507 TDB01-2011 4.9
6.1 PUHL5EZ/Dielectric Strength

BIELR URlIIESE S S

/Customer Requirement [Test Results /Conclusion

JH 2R HGREG T : AC4200V. 50 Hz,

1 min TINMREE L% . /Before

damp heat test: AC4200V, 50 Hz, 1
min no flicker or breakdown.

TH BRI RT: AC4200V. 50Hz 1min TGN KREL,
T W% . /Before damp heat test: AC4200V. 50Hz | 54 /PASS
1min no flicker or breakdown.

T 2 AR5 )5 . AC4200V. 50 Hz,
1 min LNMREEHEFISR . [After
damp heat test: AC4200V, 50 Hz, 1
min no flicker or breakdown.

{HEE RIS 5. AC4200V. 50Hz 1min JoIANEREL
di IR . /after damp heat test: AC4200V. 50Hz | #F&/PASS
1min no flicker or breakdown.

6.2 454 i [H/Insulation Resistance

%R Far i 25 AR gk
/Customer Requirement /Test Results /Conclusion
18 5 W5 i 56 7T /Before damp heat THE MR AT HT: 220MQ 4 IPASS
S
test: 2 20 MQ / Before damp heat test: 220MQ 2
2
test: 25 MQ [after damp heat test: 256MQ 3
Page 4 of 9
THA RPN AL HIRAT UNITED TESTING_SERVICES (JIANGSU). CO.. LTD,
Hiudik: F5H 7 5 HR DB AT L R U %505 i Address:Building 3, No.50 Beiguandu Road, Wuzhong Zone, Suzhou, Jiangsu, China
HiE (TeD : +86(0)512-66358200 £ H (Fax) : +86(0)51266358088

---------- WWW.UtS.COM.CN =---------



08 » » s =
TEST REPORT

%= (No.) :UTS17050115R03 k& HHE (Report Date) :2017/05/19

7. BRERK/Flame Test
FE AL /Conditioning:
23+2°C, 50+5%RH s 4L FH48h, /23+2°C and 50+5 %, RH for 48 hours.

RO B/ Test Method: GB/T 2408-2008 (¥kL #AGEMEREMMIE /KF i MIdE EvE) /Plastics -
Determination of burning characteristics - Horizontal and vertical test

R A k/Procedure:

X IR BIRE i G 1021 mmid, 1£8810£0.5s, RSB ITIERe I, ER TR KIGSE, WEF—FF
b KBRS R 42 [E]t . /Apply the flame centrally to the middle point of the bottom edge of the
specimen so that the top of the burner is 10£1 mm below that point of the lower end of the specimen, and
maintain it at that distance for 10+0.5 seconds ,immediately withdraw the burner and simultaneously
commence measurement of the after flame time ti.

Fedh B K IEIRG — 2 1k, RSLRIFE R — R BRI kG, AT KRR B R A SR B 1021 mm, 15§
1040.5s, SRJESZRPRAT MR I, BRI KA, MR LKA IR LT [Fte, JRAELEE R
A REIRFS2 At / As soon as after flaming of the specimen ceases, place the burner again under
the specimen and maintain the burner at a distance of 10+1 mm from the remaining major portion of the
specimen for an additional 10£0.5 seconds, after this application of the flame to the specimen,
immediately remove the burner and simultaneously commence measurement of the after flame time, t2 ,

and the afterglow time, ts.
TERF— PR VYAFE S BN E S AT Bk — R E R IAL . /Repeat the test to the remaining four
specimens.

RIEHIE/Test Data:
e Z JeFrab | 2SI IE i
ti(s) ta(s) | ta(s) | Z(ti+t2)(s) | ta*ts(s) | Burnout up to the | Ignite cotton or
holding clamp not
1# 1 1 0 1 75/No 75 /No
2# 1 1 0 1 5/No 75/No
3# 1 1 0 10 1 5/No 75/No
4# 1 1 0 1 %5/No 75/No
5# 1 1 0 1 % /No % /No
7t B /Result V-0 %%/V-0 Grade
1355k /Customer
=P jz V-0 Z¢/V-0 Grade
requirement
#E 18 /Conclusion 74 IPASS
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TEST REPORT

455 (No.) :UTS17050115R03 & HE (Report Date) :2017/05/19
4% $|3/Classifications:
FrifE/Criteria V-0 V-1 V-2
B AN BRST B RE B BR e R B2 RO IS 1A], t BX to/ After flame time for each 6 > L3
individual specimen t1 or ty, DS FoUS =93
XA 2 A 3 2H 1 AN B b () S IR B R 2L B[R], Z(th+t2)/ Total after flame
time for any condition set, Z(t1+t2), S0s 2505 " <2505
TEHE KGNS, AN JRSL R S R e 4=r 2 IR [R] AR HR RIS 6], to+ta/
After flame plus afterglow time for each individual specimen after the| <30s <60s <60s
second flame application,t>+ t3,
FE T SCVFAE—HF i FF SRR BRI AR BE 2 I REFE b (R SRR AL ? [ After flame | " oo =N
or afterglow of any specimen up to the holding clamp? BUANE, EHONO HING
e 15 0 VR A e UKL B V& W) 51 A I IE A5 2/ Cotton indicator ignited by | . & B
flaming particles or drops? #/No m/No | selYes
8. iR EE/High Temperature Performance
ol 7772/ Test Method:  Q/320507 TDB01-2011 4.11.1
il %44/ Test Condition: (55+2)°C, 2 h.
K ELR o 25 SR gk
/Customer Requirement /Test Results /Conclusion
) . 55+2)C. 2h fif ik PRI R A A5
AT S R (o | ﬁ@{,%@%ﬁ” /75J]5n+ ;)"Ci :fte?Z hoursi;f high
obvious deformation, discoloration MK \ ’ _ g & /PASS
temperature test, sample not have a obvious
and other defects. ) i }
deformation, discoloration, and other defects.
9. MHKiEM:AE/Low Temperature Performance
0 77 1%/ Test Method:  Q/320507 TDB01-2011 4.11.2
il 444/ Test Condition: (-25+2)°C, 2 h.
R Fari 25 SR gk
/Customer Requirement /Test Results /Conclusion
-25+2)°C . 2h MHREMERIE ), W TCIH 21 TE
EHEMAT ., AEEHE. No | Coor2) C 2 GRS, P L0 RHe
: . . . e, RGEEERG . /(-25 £ 2)°C, after 2 hours of low |,
obvious deformation, discoloration 3 . & /PASS
temperature test sample no obvious deformation,
and other defects. : .
discoloration, crack and other defects.

THARBKEIEARREERAF
Hidib: 5PN T S op DOBRRATIE AL B IR #5650 5 31k
Hif (Tel) : +86(0)512-66358200
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TEST REPORT

%= (No.) :UTS17050115R03 k& HHE (Report Date) :2017/05/19

10. il e =itk A8/ Temperature and Humidity Performance
Kl 77/ Test Method: Q/320507 TDB01-2011 4.11.3
Kyl 2 {:/Test Condition: (30+2)'C, 85%RH, 48 h.
%R o i 25 SR g5k
/Customer Requirement /Test Results /Conclusion
FERANRAS N LR, N ARERTE | (3022)'C. RH 85%. 48h i#ViRIt 5, WAE/M I3
Z ARG BAA/NT 5 MQ. /the | A HILRE, HNIMRIRZ A 482 f AN T
appearance of samples should not | 5MQ. /(30+2)C . RH 85% after 48 hours damp heat |
& /PASS

be abnormal, the insulation test. the appearance of the sample not be
resistance between its inner and abnormal, the insulation resistance between its
outer surface is not less than 5 MQ. inner and outer surfaces is not less than 5MQ.

11. #ERE/Vibration Test
¥l i/ Test Method: Q/320507 TDB01-2011 4.11.4

K 4644/ Test Condition:

HER URIESE S g

/Customer Requirement [Test Results /Conclusion

o JI 2 O R .| AR¥E GB/T 3873 #1“A10 A HiaHir fitih ZR,
Femoe R REBERIEANATII | oo e oo T 10 o AT U PSR,

‘iﬁ/_‘7 I/\ \l\[A \‘o/the
i, Ry B [E TR ./ According to the testing
sample should be complete, the i ! B
requirements of GB / T 3873 in the A10 road & /IPASS
surface and parts should not be
LN transport ", after the test: the sample complete,
mechanical injury, fasteners should N
the surface and parts not be mechanical injury,
not be loose.

fasteners not be loose.
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12. #EM/Aging
#5077 %/ Test Method:  Q/320507 TDB01-2011 4.12
Kol %/ Test Condition: (55£2)'C, 240 h: %IR/R.T., 4 h; (-25£2)C,2 h.

TIESR LRl g5k

/Customer Requirement /Test Results /Conclusion

PR E T =R A N, 7£(5512) Cili B2 T R ¥F 240h,
WG, %R TR 4h, 285 BN (-2522) CIK

. AN ARFE 2o U JE S RIEE T ik,  oRR
AR RIS e S e
/No cracks or brittle fracture AU R OThaampleds plaged in tihigh
temperature chamber (55 + 2)°‘Ctemperature for 5 IPASS

phenomenon emerged on the

240h, after removing cooled at room temperature
surface of sample.

for 4h, then put (-25 + 2)*Clow temperature inside
to keep 2h. Removed immediately after the impact
test, no cracks or brittle fracture phenomenon.

13. M Hr/Material Composition

BER Far il 25 5 g
/Customer Requirement [Test Results /Conclusion
FEHEENPC FIIREB(PC), 87%(ILALE) "
‘ & /PASS
/The main content for PC /Polycarbonate
100 “-i Ny R PR 9437 POTT IGITFS M50 o TR
50 - 1R \
40+ I 1
l | .[-
| . . ' 1 : ; : I : ' —
4000 3000 2000 1000
= mEmE HEETR HESR
1 229 87.97 €D ROM (data side) Common Materials
2 43 87.72 Polycarbonate HR Specta Polymers and Plasticizer
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¥ 5 B8 B /Sample Photo(s):

S I v ]
Fig.1 Before the test
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